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Products with multiple versions are listed in subsiding order with the newest version on top not indented
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Part ID
251644-1
224275-9
224151-7
961201-4
266034-5
417290-2
317374-5
317857-5
231806-7
911126-2
316700-5
324044-9
324256-4
211228-7
962153-2
257064-7
226532-1
212052-1
596216-8
266046-8
417263-5
210005-4
681625-5
516826-5
931402-8
343458-3
911108-4
344889-9
421746-9
941201-0
267113-2
266249-4
819003-1
251247-1
262502-6
152628-1
153307-4
154758-4
154758-4
211129-9
233264-3
344888-1
240003-4
152794-4
265995-6
852644-0
911273-9
181047-4
194986-9
643650-4
421746-9
941201-0
941201-0
317375-3
251858-2
265075-8
265845-5
252103-8
256442-8
344887-3
345339-7
323990-3
324364-1
266180-4

Parts Breakdown

Part Name
H.F.H. BOLT M8X20, 5037NB
OUTER FLANGE, 5620DWA
INNER FLANGE, 5007FK
RETAINING RING S-42, 5037NB
TAPPING SCREW 4X16, 9524NB
LEVER, 5007NLK
SAFETY COVER, 5007NHK
SAFTY COVER, 5007NH
TENSION SPRING 4, 5037NB
P.H. SCREW M4X16, 5057KB
HOUSING W/O BEARING, 5007NB
SPINDLE, 5007NHK
SPINDLE, 5007NB
BALL BEARING 6202DDW, HM1303B
RETAINING RING R-35,HP2030
RING 15, 5037NB
HELICAL GEAR 39, 5007NLK
N. BEARING 1010, HK1810
FIELD ASS'Y 115V, 5007NHK
T. SCREW FLANGE PT5X50,HR2010
BAFFLE PLATE, 5007NHK
BALL BEARING 608DDW, 9031
INS. WASHER, HR2400
ARMATURE ASS'Y 115V, 5007NHK
HEX NUT M8, 5037NB
LOCK PLATE, 5037NB
P.H. SCREW M4X8, LS1013
LEVER PLATE, 5007NHK
RUBBER CAP, 5007NLK
F. WASHER 8, 5037NB
FLAT WASHER 12, 8412DWG
C.S.N. BOLT M8X24, 5007NHK
MAKITA LABEL, 5057KB
P.H. SCREW M6X20, 5037NB
RUBBER SLEEVE 6, 5037NB
BLADE CASE CPL.,5007NHK
BLADE CASE COMPLETE
BLADE CASE CPLT., 5007NH
BLADE CASE CPLT., 5007NH
BALL BEARING 6201DDW, N9501B
COMPRESSION SPRING 5, 5007NLK
SHAFT LOCK, 5007NHK
FAN 80, 2012NB
MOTOR HOUSING, 5007NH
TAPPING SCREW 4X18, 4323K
NAME PLATE, 5007NH
P.H. SCREW M5X50, HR2400
CARBON BRUSH SET 154,5402A
CARBON BRUSH SET CB-154, UC3530A
BRUSH HOLDER CAP, 5007MG
RUBBER CAP, 5007NLK
F. WASHER 8, 5037NB
F. WASHER 8, 5037NB
ANGULAR PLATE, 5007NHK
SCREW M6X15, 5037NB
PAN HEAD SCREW M5, 5057KB
C.S.N.BOLT M8X30,5037NB
HEX. LOCK NUT M5-8, 5007FK
SHOULDER PIN 6-7, 5007NHK
ANGULAR GUIDE, 5007NHK-T1
ANGULAR GUIDE, 5007NH
STOPPER PIN, 5007NHK-T1
STOPPER PIN, 5007NH
SCREW M5X12,5037NB-T2

Page 2 of 3

Quantity

JEIE L I UK UL S A UK A UK G G G G G | NG JE G N ' Y N NG\ UK (UK (UK U UK UK U QU QU QU QU QU QU QU QIS (U UK UK U U A U Y N U UL QU QU U U G NG U O U UK I UK U G

5007NH

8/18/2010



V/771i

56
57
58
59
60
61
62
63
64
64
65
65
66
67
68
68
69
70
71
72
73
74
75
76
1,001
1,002
1,002
1,002
1,002
5,002
5,002
5,004

/ |

b A A A

266213-5
417264-3
961017-7
344897-0
344906-5
911108-4
931402-8
912212-2
266180-4
266213-5
266180-4
266213-5
344886-5
912107-9
151943-0
153663-2
417262-7
265995-6
687052-4
664463-0
682564-2
651162-3
213621-1
961055-9
782016-4
A-90445
A-93538
A-93625
A-94530
125161-6
824592-3
810140-4

Parts Breakdown

H.S.H. SCREW M5X12,2012NB
DIAL, 5007NLK

STOP RING E-3, 4304

LEVER PLATE, 5007NHK

LOCK PLATE, 5007NLK

P.H. SCREW M4X8, LS1013

HEX NUT M8, 5037NB

C.S.H. SCREW M5X12, 9045B

SCREW M5X12,5037NB-T2

H.S.H. SCREW M5X12,2012NB
SCREW M5X12,5037NB-T2

H.S.H. SCREW M5X12,2012NB
BASE, 5007NHK

C.S.H. SCREW M4X8, 5037NB

DEPTH GUIDE CPL.,5007NHK

DEPTH GUIDE CPL.,5007NHK
HANDLE COVER, 5007NHK

TAPPING SCREW 4X18, 4323K

STRAIN RELIEF, HM1500B

CORD (2X14X8 SJ), 2414B

CORD GUARD, 5007NLK

SWITCH, 5007NLK

O RING 46, 5007NLK

RETAINING RING S-15, 5057KB

OFFSET WRENCH 13, 5177B

7-1/4 C.T. BLADE, 24T,5007NH

7-1/4X24T M-FORCE SAW BLADE,BULK
BLUE M FORCE BLADE, 5007NHK
7-1/4 24T BLACK FRAMING BLADE BULK
PLASTIC TOOL CASE,5007NHKX

PLASTIC TOOL CASE, 5007NLK
N/A
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